This Owner's Manual is provided and hosted by Appliance Factory Parts.

% Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
0 1-800-955-7075

WHIRLPOOL BHACO500FSO
Owner's Manual

Shop genuine replacement parts for WHIRLPOOL
BHACO500FS0

<> .
Whirlpool

Find Your WHIRLPOOL Air Conditioner Parts - Select From 1257 Models



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/airconditioners/whirlpool/bhac0500fs0.html
https://www.appliancefactoryparts.com/airconditioners/whirlpool/bhac0500fs0.html
https://www.appliancefactoryparts.com/airconditioners/whirlpool/

‘Hampton Bay° UNIT PARTS AUR GONDITIONER |
For Model: BHACOS00FS0

21

/ Literature Parts

,6-97 Printed in U.S.A. (mek) 1 Part No. 4316753 ,



1 LI TERATURE PARTS
LI T1168163 Tech Sheet
L1 T1165234 Wring D agram
LI T1169191 Manual, Oamner's

2 1161179 Over |l oad

3 855199 Bend, Return (6)

4 1162526 St rai ner

5 1169598 Tube, Connecti ng

6 1168113 Tube, Restrictor

7 1158524 Bl ade, Fan

10 1166119 Mot or, Fan

11 488130 Nut, Hex 8-32 (4)

12 1162781 Tube, Discharge

13 1169737 Evapor at or

14 950037 Gasket

15 950032 Spring, Overload

16 996773 Anti ci pat or

17 475577 Cip, Anticipator

18 1157926 Base

19 857547 Cable, Tie

20 484136 Har ness, Wring

21 1168118 Condenser

22 950212 G onmet (3)

23 1169761 Bend, Return

24 858122 Locknut (3)

25 950035 Gasket, Term nal Cover
26 489108 Washer (3)

27 1166117 Tube, Suction

28 950213 Cover, Term na

29 950027 Nut Hex 5 - 8 mm

30 1165066 Tube, Feeder (Restrictor)
34 1159443 Seal , Foam

35 949634 Cip, Mg (2) (Cabinet-Front)
36 708531 Bend, Return (5)

37 1164551 Seal , Tube

39 1161178 Conpressor Assenbly
40 1164650 Wheel , Bl ower

41 859600 Seal, Condenser Bottom

REFRI GERANT CHARGE 11.5 OZ



AR FLOW AND CONTROL PARTS
For Model: BHACOS00FSO

4316753 3



475841
488480
1157908
649879
1162590
1167611
1163283
1158451
852451
1168622
1164674
488624
856094
1164655
1164671
1164670
1165244
1159409
488734
852063
1158850
1164648
488624
1166919
1159222
1164680

I nsul ation, Sleeve
Screw, 8 x 1/2
Shroud, Condenser
Support, Unit
Capaci tor, Running
Bracket, Capacitor
Screw 1/ 2

vall, Dividing
Canmp, Wring

I nsul ati on, Motor
Cord, Appliance
Screw, ST 8-32 x 3/8
Wre, Gound
Shroud, Evapor at or
Pan, Evaporat or
Hood, Air Housing
Switch, Rotary
Panel, Control
Screw, 6-32 x .175
Seal , Condensate
Seal , Side

Housi ng, Air

Screw 8 x 3/8
Control, Tenp.
Screw

Seal (2)



CABINET PARTS
For Model: BHACOS00FSO

N

N
A

\

NN
NN

Zz7
27 24 4 éé
N w AZ
8\ 0 6
\ 25— ° @X
€~ o9

4316753 5



O~NOOUITDh WN P

11
12
13
15
16
17
18
19
20
23
24
25
26
27
28
29
30
32

1169770
469877
1158294
1168393
1157158
1162161
488720
1162963
1162961
1158850
1157942
1162158
856990
1181735
644228
488255
645684
1158325
648626
641484
1161561
855238
1169287
949090
476180
470036
1167617
1157126
1159222

Cabi net

Gasket, Meeting
dip

Channel , Top

Screw, ST 8-32 x 3/8 (6)

Front, Cabi net
Screw (2)

Curtain (L.S.)
Curtain (R S.)

Rai |

I nsul ation, Side

I nsul ation, Top
Filter

Seal, Strip
Seal

Bracket, W ndow

Screw, 8 x 3/4
Li nk, Louver
Louver, Vertica
Handl e, Louver
Spring, Detent
Screw (4)

Seal, Verti cal
Escut cheon
Seal , Louver
Bag, Accessory
Spacer, (2)
Knob (2)

Cover, Hol e
Screw, Front

Louver



OPRTIONAL PARTS (NOT INCLUDED)

[For [Model: BHACO500[FS0

4316753




U WNBRE

10
11
12
13
14

15

799833
505168
479502
10943
99243

876764
978025
978026
978027
978028
978029
978030
978865

10875
242820
242825
242826
47261
299885
47263
813684
279368
485426
212643
99344

484066
484067
484069
484184
813610

Epoxy, Tube (Al unm num Repair)
Tape, No Drip 30

Tape, Vinyl 36

Ql, Turbine 1 FI. QOz.

Ql, Turbine 8 FI. QOz.

Val ve, Access

3/ 16" Tube O D.

1/4" Tube O D

5/ 16" Tube O D.

3/ 8" Tube O D

1/2" Tube O D

5/ 8" Tube O D

3/ 4" Tube O D

Seal, Ring Access valve (20-Pack)
Wre, 25 Roll

Bl ue 16 Ga.

Bl ack 14Ga.

Red 14 Ga.

VWhite 14 Ga.

Bl ack 12 Ga.

Red 12 Ga.

Wite 12 Ga

Adhesi ve, Insulation (24 Oz. Spray)
Adhesive, Insulation (2 Oz. Tube)
Pai nt, Touch-up Starlight Gay 1/2 Pint (Lacquer)
Seal er, Permagum 4-1" Strips

Seal er, Permagum 1 Lb. Bar

Cover, Wnter

28 x 19 x 31"

19 x 12 x 14"

27 x 19 x 6 to 27"

22 x 15 x 3 to 18"

Ret ai ner, Cord (Wnter Cover)



WINDOW MOUNTING KITS

[For [Model: BHACO500[FS0

INSTALLATION PARTS

WMK-M

4316753




The Accessory Installation Kits illustrated bel ow nay or may not be included
with your Air Conditioner. They have been nade available only as an accessory to
hel p you install the Air Conditioner where special circunmstances nay require
them If one of these accessory kits has been installed with your Air
Conditioner and repair parts are required at sone later date, you may sel ect the
correct part nunber fromthis listing.

1 485678 Kit, Qutside Sill (For Additional Support)
2 488750 Bolt 1/4-20 x 3/4 (6)
3 120393 Washer, Flat (6)
4 645515 Bracket, Sill (2)
5 485466 Bracket, Rail (2)
6 486009 Washer, Lock (6)
7 487541 Nut 1/4-20 (6)
10 994818 Kit, Standard Installation
12 47435 Screw, Wod
13 965173 Screw, Sheet Metal (8)
14 Bracket, Mounting
645562 (R ght Side)
645563 (Left Side)
15 646988 Angl e, Side (2)
16 855265 Seal, Strip
17 644228 Bracket, W ndow Lock
18 876826 Board, Filler
19 855841 Seal , Meeting Rai
21 995274 Spacer, Bl ock

LI TERATURE PARTS
LI T485706 Instructions, Installation (Qutside Sill Kit)
LI T1155124 Instructions, Installation (Standard Mounting Kit)



